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Appendix A: 20dB Emission Bandwidth

Test Result
Test Mode Antenna | Freq(MHz) | 20dB EBW[MHz] FL[MHZ] FH[MHZ]
DH5 Ant1 2402 0.86 2401.55 2402.41
DH5 Ant1 2441 0.86 2440.55 2441.41
DH5 Ant1 2480 0.87 2479.55 2480.41
2DH5 Ant1 2402 1.26 2401.37 2402.63
2DH5 Ant1 2441 1.26 2440.37 2441.63
2DH5 Ant1 2480 1.26 2479.37 2480.63
3DH5 Ant1 2402 1.25 2401.36 2402.62
3DH5 Ant1 2441 1.26 2440.36 2441.62
3DH5 Ant1 2480 1.26 2479.36 2480.62
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Appendix B: Occupied Channel Bandwidth
Test Result
Test Mode Antenna | Freq(MHz) OCB [MHZz] FL[MHZ] FH[MHZ] Limit{MHZz] Verdict
DH5 Ant1 2402 0.755 2401.6284 2402.3836 - -
DH5 Ant1 2441 0.758 2440.6254 2441.3836 - -
DH5 Ant1 2480 0.755 2479.6254 2480.3806 - -
2DH5 Ant1 2402 1.142 2401.4276 2402.5694 - -
2DH5 Ant1 2441 1.142 2440.4276 2441.5694 - -
2DH5 Ant1 2480 1.142 2479.4276 2480.5694 - -
3DH5 Ant1 2402 1.145 2401.4306 2402.5754 - -
3DH5 Ant1 2441 1.151 2440.4276 2441.5784 - -
3DH5 Ant1 2480 1.145 2479.4306 2480.5754 - -
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Appendix C: Maximum conducted output power
Test Result Peak
Peak Peak )
Test Mode Antenna Frequency Power Powe Limit Gain Verdict
[MHz] [dBi]
[dBm] [dBm]
DH5 Ant1 2402 4.22 <30 2.90 PASS
DH5 Ant1 2441 4.29 <30 2.90 PASS
DH5 Ant1 2480 4.80 <30 2.90 PASS
2DH5 Ant1 2402 4.21 <30 2.90 PASS
2DH5 Ant1 2441 4.30 <30 2.90 PASS
2DH5 Ant1 2480 4.88 <30 2.90 PASS
3DH5 Ant1 2402 4.24 <30 2.90 PASS
3DH5 Ant1 2441 4.32 <30 2.90 PASS
3DH5 Ant1 2480 4.90 <30 2.90 PASS
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Test Graphs

Spectrum - Spectrum 3
Ref Level 20.00 d8m Offset 8.86 dB @ RBW 3 MHz Ref Level 20.00 d&m  Offset 9.06 dB @ RBW 3 MHz

| Att 30dB  SWT 1.3ps @ VBW 10 MHz Mode Auto FFT |» Att 30de  SWT 13 ps @ VBW 10 MHz Mode Auto FFT
Count 100/100 Count 100/100
@ 1Pk View [@1Pk View

mi[1] 4.22 dBm| mi[1] 4.29 dBm)|

2.40185610 GHZ| 2.44079220 GHz|
10 10
[ w1
[ 2 N | vy |
. [ —1 | B o | — R
-10 / \ -10 di / \
-20 df -20 di
-30 -30
40 40
-50 -50
-60 -60 d
-70 -70
CF 2.402 GHz 1001 p(sv Span 8.0 MHz CF 2.441 GHz 1001 E!S Span 8.0 MHz
L JU J QR wa ) Qi wa

DH5-Ant1-2402-PASS DH5-Ant1-2441-PASS

Ref Level 20.00 dém _ Offset 5.06 06 @ RBW 3 Mz Ref Level 20.00 dbm _ Offset 6,86 db & RBW 3 MHz
lo att 30dB SWT__ 1.3us @ VBW 10 MHz _Mode Auto FFT o att 0B SWT  13ps @ VBW 10MHz  Mode Auto FFT
(017 View Count 100/100
MI[1] 4.80 dBm) [0 1Pk View
2.47987210 GHy] MIL1] +.21 dbm|

10 2.40162440 GHz|

10
]
0 T
== 0

10 L] ™~

o 104

20
204

0 -

-0 40

S0 50

40 0d

70 70

CF 2.4 GHz 01 pts Span 6.0 MHz CF 2.902 Ghz 1001 pts Span 8.0 MHz

L JU J QR wa J W e

DH5-Ant1-2480-PASS 2DH5-Ant1-2402-PASS

Spectrum - Spectrum 3
Ref Level 20.00 d8m Offset 9.06 dB @ RBW 3 MHz Ref Level 20.00 d&m  Offset 9.06 dB @ RBW 3 MHz

| Att 30dB  SWT 1.3ps @ VBW 10 MHz Mode Auto FFT [ Att 30de  SWT 13 ps @ VBW 10 MHz Mode Auto FFT
Count 100/100 Count 100/100
@ 1Pk View [@1Pk View

mi[1] 4.30 dBm| mi[1] 4.88 dBm)|

2.44066430 GHZ| 2.47964040 GHz|
10 i 10 i
k 2 { - 1 1
N — |
0 0
-10 \ -10 df
-20 df -20 di
-30 -30
40 40
-50 -50
-60 -60 d
-70 -70
CF 2.441 GHz 1001 pts Span 8.0 MHz CF 2.48 GHz 1001 E!S Span 8.0 MHz
L JU J QR wa ) CHRRIAED W

2DH5-Ant1-2441-PASS 2DH5-Ant1-2480-PASS



CVC) cvc Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0077-RF1-A1 Page 9 of 28

Spectrum - Spectrum 3
Ref Level 20.00 d8m Offset 8.86 dB @ RBW 3 MHz

RefLevel 20.00 dBm _ Offset 5.06 b @ RBW 3 MHz
lo Att 30d8 SWT 13ps @ VBW 10MHz Mode Auto FFT [# Att 30de SWT  1.3ps @ VBW 10MHz  Mode Auto FFT
Count 100/100 Count 100/100
(017K View [@1Pk View
mi[1] 4.24 dBm| mi[1] +.32 dBm
2.40163240 GH 2.44065630 GHZ]
10 — 10
[ L w1
. L — —— . L—] —
m// / \ » / \
20d 20 d
30 a0
-0 40
50 50
0 60 df
70 70
CF 2.402 GHz 1001 pts Span 8.0 MHz CF 2.441 GHz 1001 pts Span 8.0 MHz
e — - m— -
L JL J QR wa ) J A e

3DH5-Ant1-2402-PASS 3DH5-Ant1-2441-PASS

RefLevel 20.00d8m  Offset 5.06 & @ RBW 3 MHz

o att 30d8 SWT  13ps @ VBW 10MHz Mode Auto FFT
Count 100/100

[0 1Pk View

m1[1] 4.90 dBm)|
2.47965630 GHZ]

CF 2.48 GHz 1001 pts

Span 8.0 MHz

3DH5-Ant1-2480-PASS



@Vb CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.:

FCCSZ2025-0077-RF1-A1 Page 10 of 28

Appendix D: Carrier frequency separation
Test Result
Test Mode Antenna Freq(MHz) Result{MHz] Limit(MHZz] Verdict
DH5 Ant1 Hop 1.003 20.870 PASS
2DH5 Ant1 Hop 1 20.840 PASS
3DH5 Ant1 Hop 1 20.840 PASS
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